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Camura Fabnics Limated
Meltham Mills
Meltham
West Yorkshire
HD9 4AY Contact: Rebecca Gnimes
DATE RECEIVED : 11 MARCH 2022
DATE TESTED : 17 MARCH 2022
QUALITY REFERENCE : T45/754/750/765/SE33/SE30 - WOOL

: RICH MOQUETTE - WIEE WOVEN -

: CUT /CUT AND LOOP
COLOUR./ DESIGN : EANA3S
REPUTED FIBRE CONTENT : NOT GIVEN
BATCH NUMBER : 474084
ORDEE. NUMBER - 81A16288

REQUEST:  FMVSS 302 Deternmunation of buming behaviour of interior matenals in motor
vehicles

RESULT: The sample subnutted meets the requirements of FMVSS 302
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S. WISEMAN L. SMITH
LABORATORY DIRECTOR QUALITY COORDINATOR

This report shall not be reproduced except in full without written approval of HSTTS. In all cireumstances results of tests are
mmplied as referrmg only to the sample supphed and should not be construed or inferpreted on any other basis. The comments
given in the report are for guidance only and are not a part of the results. Where specified in a test method precondifioning m
accordance with IS0 139 is not camed out as samples are exposed to the conditioning atmosphere specified withm IS0 139 fora
muinirmm of 16 hours prior to fest.

118 Lupton Avenue Leeds LS9 6ED  England
Tel: 0044 (0)113 248 8830 Fax: 0044 (0)113 248 0239 Email: info@hstts.co.uk
Registered no. 2899980 VAT No. 613 4310 86



& HighStreet

TEXTILE TESTING SERVICES LIMITED
Our Ref: SW/LS/EM 17 March 2022
Report 3886882 Pagel of 3

FIRE TESTS ACCORDING TO FMVSS 302
Determination of burning behaviour of interior materials in motor vehicles

Procedure

The following test results relate only to the 1gnitability of the combination of matenials under the
particular conditions of test; they are not intended as a means of assessing the full potential fire
hazard of the matenials 1 use.

They also only relate to the materials tested. They do not guarantee to represent the performance
of production materials.

Five specimens were tested in accordance with the above standard. The burning time and burmt
distance were recorded and the burming rate, B, in millimetres per mimute, calculated.

Reguirements

Shall not burn at a rate of more than 102 mm per numute.

Results

The sample was tested in the as recetved condition, and m the wadth direction.

Bum distance (mm) Buming time (s) Bum raie B
mm/min

SE
SE
SE
SE
SE
Mean

b b £ i £

SE: Self Extinguished before start point
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Decision rules

The decision rule applicable to statements of conformity relating to the test(s) camied out is simple acceptance
based on the measured test results not falling within a range either side of a specified limut that is equal to the
uncertainty of measnrement for the parameter measured (based on 95% confidence levels). In all other regards, the
decision mle is based on simple acceptance predicated upon the conditions of testing falling within the criteria for
test set out in the test method with a conformance probability of 95%. The nisk of false accept or false reject is
therefore not greater than 2.5%.

Uncertainty of measurement: Timings =H)4s
Dimensions ). 5mm
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TEXTILE TESTING SERVICES LIMITED
Our Ref: SW/LS/EM 17 March 2022
Report 388687/2 Pagel of 3
Camura Fabnics Limited
Meltham Mills
Meltham
West Yorkshire
HD9 4AY Contact: Rebecca Gnimes
DATE RECEIVED : 11 MARCH 2022
DATE TESTED : 17 MARCH 2022
QUALITY REFERENCE : AURA - WOOL RICH MOQUETTE -

: FACE TO FACE - WITH CRINKLE

COLOUER./ DESIGN : CAA323
REPUTED FIBRE CONTENT : NOT GIVEN
BATCH NUMBER : 461040
ORDER. NUMBER. : 81A16288

REQUEST:  FMVSS 302 Determination of buming behaviour of interior matenals in motor
vehicles

RESULT: The sample submuitted meets the requirements of FMWVSS 302
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- Jﬂ"ﬂ_— ,,(?r:__bi
S. WISEMAN L. SMITH
LABORATORY DIRECTOR QUALITY COORDINATOR

This report shall not be reproduced except mn full without written approval of HSTTS. In all cocumstances mesults of tests are
implied as referring enly to the sample supplied and should not be construed or inferpreted on any other basis. The comments
given in the report are for puidance only and are not a part of the results. Where specified in a test method precondifioning m
accordance with IS0 139 is not camed out as samples are exposed to the conditioning atmosphere specified withm IS0 139 fora
minirmm of 16 hours prior to test.
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FIRE TESTS ACCORDING TO FMVSS 302
Determination of burning behaviour of interior materials in motor vehicles

Pracedure

The following test results relate only to the 1gmtability of the combination of materials under the
particular conditions of test; they are not intended as a means of assessing the full potential fire
hazard of the materials in use.

They also only relate to the matenials tested. They do not guarantee to represent the performance
of production materials.

Five specimens were tested in accordance with the above standard. The buming ttime and bumt
distance were recorded and the burmng rate, B, m milhmetres per minute, calculated.

Requirements

Shall not burn at a rate of more than 102 mm per mimute.

Results

The sample was tested 1n the as recerved condition. and m the length direction.

Bum distance (mm) Buming time (5) Bum rate B
mm/min

SE
SE
SE
SE
SE
Mean

b b i

SE: Self-Extinguished before start pomnt
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Decision rules

The decision mle applicable to statements of conformity relating to the test(s) carried out is simple acceptance
based on the measured test results not falling within a range either side of a specified limit that is equal to the
uncertainty of measnrement for the parameter measured (based on 95% confidence levels). In all other regards, the
decision rule is based on simple acceptance predicated upon the conditions of testing falling within the criteria for
test set out in the test method with a conformance probability of 95%. The risk of false accept or false meject is
therefore not greater than 2. 5%.

Uncertainty of measurement: Timings H4ds
Dimensions H).5mm
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